NOEN

TR,
-Rider GxB

1/10 RC Motorcycle

1/10 BEETEE

C 3-IT18

Instruction Manual
. = i B 4
27

x-Ridenr CxS

X-RIDER MODEL CO.,LTD X-RIDER MODEL CO.,LTD.
BHREBRAE BTERERAE

www.cx3rider.com i

Add:Unit 705, Sea View Plaza, 283 Shaukiwan Road, Hong Kong www.cx3rider.com

Tel:+852 5261 8511
E-mail:info@cx3rider.com
@Copyright 2014 X-RIDER
01042015-01 China printed




C

3-1

Perface

=
il

JE% T 16 1 SEX-RIDER[ICX3— [ XK EEFE D, ARME IR — 4™ dh & 4 o R IR
Mo AR AT ST E BN B R S 1, IR R RE . HERATF S
22 A R S UK A IR S B H i, AR A R AR AR DT .

CX3-TR — s mthRe /MRS (R/C) EEFEEMA . A fh il AR K EEFE 4 1%
B, AR oL R RA SR R B RN A N, LB SEM IO ERE . AT )E R
FaME, AR EAEEE . FRRABEGENIER. N T EINRT R E
REEVERE, SRR Hrp ARER, 1 LR A8 A 4 B 2 B

FAEFL L AL % IR 5, FERE, &P LR
WlE, TARMME A T ZHE RS, WEZ HEI0OKRN, RFAK R NE 4
B. EEERBAE N: service@cx3rider. com.

i TaEdE, #4, AT EREE, BT RIFEE A 26 51 K858,
BAERBTEA.
B 28 3 FH AT 4 0 BB AT SR TE AR 51 M AR AT i &, IR AN T IR 12

5 8 RX-RiderPul N HHE1E F A #8145 A i 14 -

http://www. cx3rider. com




BTHREERAR

www.cx3rider.com

CONYENTS

/‘\ Safety Precautions ---P.01
N\ 4

1.1 The specification of the logo
1.2 The use of power

1.3 The safety of Children

1.4 The safety of Userl

1.5 Range of use

1.6 Maintenance

/.\ Steering Setup

/.\ Ready to Run Preparation ~ «eseseeeeee

/.\ Installation Instructions = ««esseeeereeeeeees

/.\ Trouble Shooting ..........................

0 w2 P01

© 12X FrRERNSBIR
©13XxF)LER:

O LAXTERENARRS
© L5XTFrmrEREE

© LoX T mr4ER SR

7 ~\
\./ D TR
@ FEEEEIAETR  ceeeereeeennns

OB BB THE  veereerreesveesinens
\./ HRESETF

@ TEFRHGIRAETLR «oovveerreerreerneens )
(OB ZEAEEE -ovvvvveeeeeserrreeeeaneennns
\./ L& .

(0D 2 TIATREHERS  covvveeerrveeeesineeens
\./ # U HERR )

]

© 11X F AU BB PATERAIRR



m1 Safety Precautions 1 Z2i%E

1.1 The specification of the logo
A Warning

This Symbol indicates where caution is essential to avoid injury to yourself or
others.

e Note

This Symbol indicates where give you a tip in use.

-The product use lithium Polymer batteries 7.4V/25C/1000mAbh.

‘Never disassemble the polarity required for installation.This may lead to
damage and leakage.

‘While charging,the Lithium Polymer battery and charger become hot. Do
not charge on top of inflammable materials as this many cause fire.

-Do not operate the DC Peak Charge in direct sunlight or in high
temperatures. Continually monitor the charger while charging is in progress.
-Short circuit may cause fire or accident so never disassemble or modify the
Lithium Polymer battery.

-Lithium Polymer batteries contain toxic metals. An exploding battery is
extremely dangerous so never put in fire.

-This model is not a toy. It is designed for users over 15 yeas of age.
-As the product includes small and sharp parts, assemble and store
this product only in places out of the reach of children.

«01

A =z®

IRRREE R R EIB CREMA.

0 &=

ARRREA—NINETRERTREF—I S5,

AFEEAER7.4V/25C/1000= IR,
BRI IE AR LIRRL LT |, (SRR ET R SR BRIRE R S Y Ritt

E.*é

FEEERY , BN FESRSTR  BAEEZMIH LFHE , BNRESSENKEN

FERKE.

BAREEFIRC TEERZAHTRE. RER , BAEKAAEFEMIL.
FERRATRER GBI | BAED BB,
EEMPESEEESRE  RRSFERK , B2RAKT,

IHERRETE, BAL1SS R EFRIRLT.
WFEREERUN. RS BEEE | (FRRRERERELN) LK,

«01



suonnedaid A1ajes

It's highly recommended that first-time enthusiasts seek the advice of an
experienced modeler before operating this vehicle.

-Cutters,wire cutter and screwdrivers need careful handling.

‘Do not touch moving gears. They can cause injury.

-During and after operation,the motor and batteries will be hot.

Do not touch them until they have had time to cool down.

[
[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

[

‘Do not run your car in sandy,dusty,wet conditions. Such surfaces [
can damage its operating parts. '
‘Do not operate the model on public roads,in crowded places or near :
infants. It may cause accidents or injury. |
‘This product emits electrical waves so do not operate: [
Inside an aircraft. Near automatic devices such as automatic doors and fire '
alarms. Inside hospitals or medical equipment. Operating may cause :
accidents. |

[

[

[

[

[

[

[

[

[

[

‘Do not store this model in a high-temperature/humidity area or in
direct sunlight.

‘Do not use water,alcohol, or thinner to clean your car's body.
-Simply wipe it down with a clean,soft cloth.

e 02

SRANEFIIEME TR R R ERIES MERKBIEL 5.

RIVOERBET] | St RIRELT]E,

BRSNS, ENSSEEA.

EEENE TR RIETE—RAJE , BHAEE TR, EESARIEZML.

HERIZE HIERIOIE |, o TR, BB | BB EATRE. USSR EITHAS
HTEBHHRIA.

BOERLR , FFHEXR) L EMITRMER | ATt SERRERAE.
BE L. Ball ISR ERRFE o=t =M. ERNER BT SSMEIN A
RERA , AR ERRIRES RSN EAREE~E80 | ERKIR.

BRGGEINEEDR. TN CEL.
BDERK. R, BREAIFERES.
BRBERME.

e (02




Ad7]]
R :
iR :
FE:
ok

B

Fetn
B8t :

:1/10

205x60x119 ( =K )

145 (2K

464 (=)

2030/18T 5200KV

: Fohl18A

1.9F 58 £MHEREHN
7.4V/25C/1000=%4BEE;th

«04



X

Illustration of Main Parts

o EEBHER

Body Upper Shell

Front Fender

BIE Rt

Fr_Q_n/t\Tire
o Side Slider Set P
Transmission SHERF
A

Illustration of Main Parts

Steering Linkage Set
E’érﬁ]ﬁ%

Carbon Fibre Frame
Handle Shock Absorber

AT [ERERERERS

~-
AR 2 7

Y : . Drive chain
‘ q i BEHEE

Chain Gear 31T
3154548

Oil Damped FR. Fork #’
] .."

Bike Stand
ElEZR

Front Brake Disc Br%lﬁ%(é%ze

AR ZE 8

Front Brake Caliper

BURI-REHEE

F
*
=
1
52
G




m4 Ready To Run Preparation »>)>

This is PNP(Transm-
itter &Receiver are
not include)version.
It isready to run after
user installs the
battery,connects ESC
and switches on the
transmitter and ESC.
We suggest the user
follow below steps to
operate and check

the products for the

first use. For future
use, user could
adjust some settings
according to his
request.

Stepl Check all the parts in the box.

When you open the box, you will find follow parts.

Frame:

Rider:

Body Shell:
Battery:

ESC:
Programcard:
Motor:
Servo:
*Accessores:

Manual:
Sticker:
Cable Tie:
Bike Stand:

*Accessores package
includes:

Tires:

Handle:

Side Slider Arm:
Slider Roller Post:
Slider Roller:

1pair
1pair
2pcs
2pcs
4pcs

Body Shell Post: 1pc
R-clip:

8pcs
Spacer: 2pcs
Grains: 4pcs
Servo Arm: 1pc
Round Head Screw: 1pc

9 Note: ESC,Motor and Servo had installed.

e« (07 o

Equipment Required:
Transmitter

Receiver

4-cell Battery Pack
Battery Charge
Silicone Oil

Screw Glue

Tire Rubber

Tool Required:
Hex screwdriver
Cross Wrench
Cross Screwdriver
Tweezers

Hex Wrench

\Dlsugaze >

ANrERAIPNPRRA
(Ef=E8 , BE
%) BPREF
FEith , B
FIFEEes R EIET
*x , EaER. $—
RIER , BIERE
AT ERIREHIEE
BN m. LUEE—

XERZRET , BFE
RIERE , HEXIR
BEE,

@2 BIE. DA BR5T,

UT 4= FRRWL:
EiERs

U

Bzt

FeFERR

B

BRYLEY

HRAR

LB IGEEERIE
IFE%E |, BLATEMY :

UTTEEREP AR ERR:

M7 FIRZ2T]

*E(4-EIBA4

ha
BF :
Bttt
R
Bh
K :
FFHHE

RO :

[FLiRez :
RENRIEE .
PR RERL ¢

ERIFIRE

+TFRELT]
wr
M7 FiRF

e« (07 o



Step2 Install the Receiver SR REZUTN

@ =7 : BRI L33x2 12 1B,
B3 R R S R AR B ES T

@ Note: Please use the receiver size about 33x21x21(mm)

Step3 Install batteries to the transmitter and check whether it works

P
properly. é_ %
3 ;1]
Step4 Check the wires are all connec‘ted well. = LB REREEEERS g
All the wires are connected well in the factory and we suggest you 3 DA HEELemeE | @Y B EERE R B msgEath
re-check whether they get loose while delivery before use. ;,-SU o E SN L
-The wire of servo B X : f
-The wire between ESC and motor z . ﬂETﬂE@&E?&\ ;
5 . DR TR

Step 5 Install battery to the motorcycle and connect the battery to the SIEG gt BT 2 Lt N T e

ESC. - JBERBRUARAL
‘Put the battery in the battery fixed plate - BEEEE
-Connect the battery with the ESC - SRS

-Fixed the battery by rubber string

@ Note : With the ESC "off",plug the battery into the ESC lead. @27 : EIIEEEREET , (RISERELT RIS,

« (08« « (08«




Step6 Install the anti tilt rod roller group, toy and shell.

In order to avoid the damage in the transportation process, we
pack the anti tilt rod roller group,toy and shell separately. When
open the package,find the parts,install and fix well.

Serg /"
£5 -

S

‘Install the side slider set ,and then put the side slider set into
the side slider arm post lock each of the grains.

‘Install the rider handle, and then mount the rider in the body
upper shell, fix the tail of the body upper shell with R-clip.
Install the body lower shell on the main frame,fix the body
shell post with the R-clip.

Step7 DIY the body.

In order to give more option to customer. we provide the body
stickers and the clear body.The customer could spray the body
color with their like and stick the stickers.

.09

%
Q
(=8
<
)
~
c
=]
v
=
0]
T
Q
=
Q
=3
o
=]

SH6 REETFNMIITRIRA. MF5H=
PEREETEPZIR  EERNEERLNBMTREE. 2
FEFIRBRBME. BRIFEERE | HEBTREE. 2fF
SHhRRIEFEET.

R IATRIE AR |, ARBIH TR R FRAVEILUE |
FREANEALLATIRBEER.

BLAFHINFRELERF  RRAFREREER (L) | EEBR
BIESEBRY AR E B A .

BER (T) RELER | EREFEERFRRIEEE.

$R7 DIVEER
ATHREFEZHIRE  FORETURMNBERES. ZEFRTLUR
EENEFEAREMRMENGLR.

«09 .




Basic Controls

A Caution : RC Motorcycle comes with a Counter-Steering System.
It mean the direction between the transmitter steering
wheel and the Cmotorcycle front wheel are opposite.

BRI AER.

«10 e «10



To return the motorcycle from a leaning posture to and upright posture,
turn the steering in the opposite dirsc\tion to the lean.

Steering Wire :

To make a right turn,turn the
steering wheel to the right.
The motorcycle should lean to
the right.

If the balance bar touches the

ground, the motorcycle will not
turn well. Turn steering left to

return to upright posture.

When upright,straighten(neutral)
steering.

If the motorcycle does not run straight even after adjusting the steering

trim or steering movement is not responding properly. It is possible the
steering wire is bent. In this case,please use the include tweezers to

gradually ,while not operating the steering.

11«

(%)
-+
o
(1]
=
=
Q
wn
(]
-+
[=
©

EEFEFE NP ER B SR |, IBRIEET :

BAIRE , EREA.

SIETEMERN | EFRES
iz ; BEES R , EEER
FETUE,

HEVER  SEEEPIAE.

HRERENL :

MR R AT e E L TWE B K AIEMAYS E |, RE8E
RENEAEBNLETHT |, XFER  SEARMEROIKST , BEIR
BrREENLRPOMNERE.

e 11



www.cx3rider.com

6 Installation Instructions Z3&iibp >>

Install Note : To prevent parts from rolling off and protect the working surface,you could put all the @ Note : Please coated the screw glue first when screwing down the Flat Head

small parts into a container. Test fit all parts before attaching them to the motorcycle. =1-3 Screw(1.7x8).
== IR BOEFSLIRLE (M/1.7x8) BYSEiR HIRER,

TERT  ANLBHRE  RIFBENGHAESSRE. EEES BYZA , BRESBEZETEVS.

@ Note : Please coated the screw glue first when screwing down the socket head screw

E1-1&2 (M2x5).Please secure the rim and the tire with tire rubber after finishing assembly.
s« BIRSKIRZZ (M2x5 ) BYSEIR DIRAES | RS RE R R SRR EE.

P/M1.7x8

57

P/M2x5

48-1

BL/ () 8X 0 5x2.5 Assembled View

Assembled View

B/M1.6x6/

@)= 0= Ol

P/M2x5 B/M2x5 BL/0 8x0 5x2.5
PIM2X5 I O — & = . h O —
11/0 7x0 5x0.2 75 P/M1.7x8 P/M2x5 B/M1.6x6
Assembled View

Ref.No. Part No. Descreption Qty

ES FHRD FHER HE
RefNo. Part No. St Qty #11/@7x@5x0.2  CX101101 Washer /£ 1
me THRG THBHR HE #29 CX102901 Rear Brake Disc//E3IZE# 1
#31 CX103101 Rear Rim/[S44648 1 #56 CX105601 Rear Brake Caliper/f3)%-~tHEE 1
#32 CX103201 Rear Hub//S4t6 5 1 #57 CX105701 Rear Brake Pad(thin)/ZREFFIZF R () 1
#48-1 €X104801 Rear Tire/[SH458 1 #58 CX105801 Brake Cable Post/FZH 1
#48-2 CX104802 Rear Inner Tube//FH A& 1 #60 CX106001 Rear Brake Pad(thick)/&AFRIER (E) 1
#78-A CX107801 Brake Disc Holder/3IZE 84T 1 #61 CX106101 Brake Cable Post/RIZFEE 1
#BL/DBXD5X2.5 #BL/@8XD5X2.5 Bearing/7 2 #75 cxio7501  Pin/ FFO#E 1
#B/M2x5 #B/M2x5 Socket Head Screw/#Fkigss 3 #B/M1.6x6 #B/M1.6x6 SR o S 1
#13 €X101301 31T Sprocket/3 15445 1 #P/M1.7x8 #P/M17xg  Flat Head Screw/(iRet 2
#42-C €X104203 Rear Wheel Shaft//5#4 1
#P/M2x5 P/M2x5 Flat Head Screw/Sskig#s 4

e 12 «13 .



X

£2-1

e14 .

Installation Instructions ZEi5iHE

0 Note : Please coated the screw glue first when screwing down the socket head
screw(M2x5)and the Flat Head Screw(1.7x8).Please secure the rim and the tire with
tire rubber after finishing assembly.
1B BIRSKIREL (M2x5)FNTELIRZ ( ML.7x8)RERseit HIRLE ; R HEFIEHE

StiaRriaRERE.

Ol

BL/O 7x0 4x2.5

Ref.No.

=
=

#28

#30

#42-E
#47-1
#47-2
#54-R
#54-L

#55

#58

#59

#75

#78-B
#BL/Q7xD4x2.5
#B/M1.6x6
#P/M1.7x8

#P/M2x5
#61

Assembled View

BL/O 7x0 4x2.5

EQ
<

O 0)= o i= —
P/M1.7x8 P/M2X5 B/MI.6x6 75
Part No. Descreption
R BHER
CX102801 Front Brake Disc/BiHZEHE
CX103001 Front Rim/gi%%CH#

CX104205 Front Wheel Shaft/gii4h

CX104701 Front Tire/Ri00RA

CX104702 Front Inner Tube/gi#EAIRR

CX105401 Fr. Left Brake Caliper/BiARIZE-R$HEE
CX105402 Fr. Right Brake Caliper/gifaZERHEE
CX105501 Front Brake Pad(thin)/BiNIZER (78 )
CX105801 Brake Cable Post/ZIZER]

CX105901 Front Brake Pad(thick)/BiRIZER (F)
CX107501 Pin/FFO4H

CX107802 Brake Disc Holder/HZERHE
#BL/@7xD4x2.5 Bearing/4i&

#B/M1.6x6 Socket Head Screw/#fskiRez
#P/M1.7x8 Flat Head Screw/Sskigss

#P/M2x5 Flat Head Screw/Yskig2s

C X106101 B rake Cable Post/FIZE5M2{1

NNRE NN NNNNNRE R R e N

www.cx3rider.com

0 Note : Apply gear silicone oil #10000 on the shaft and spring.
2R - EEESR F410000S ERIKAEIEIEH.

[E2-2

'\

Assembled View

Ref.No.
ES

#33

#35

#36-A
#36-B
#37-A
#37-B
#37-C

#41

#45

#81
#B/M1.6x4
#B/M2x5
#R/M2x10
#JM/M3x12

R/M2x10

45/0 5x22x0 0.4

Part No.
TR
CX103301

CX103501
CX103601
CX103602
CX103701
CX103702
CX103703
CX104101
CX104501
CX108101
#B/M1.6x4
#B/M2x5
#R/M2x10
#IM/M3x12

35
B/M2x5

Silicone

E | oil
B/M1.6x4
;‘;,

il

0= O==

B/M2x5 R/M2x10

D=

B/M1.6x4

JM/M3x12

Descreption Qty
THER HE
Steering Tripe//RZ S8 EENR 2
Fork Bot tom/&iHIERD

Fork Spring Post /BiHE#EEN
Fork Shock Inner Shaft/giHEitr 4
Fork Upper Plug/giif/Es (TR )
Fork Bottom Plug/giiHES (&)
Fork Body/giilES S

Fork Shock Shaft/gliHEGE
Front Shock Spring/ BUFEHE
Front Fender/ B4R

Socket Head Screw/#fskigzz
Socket Head Screw/#fskigzz
Round Hear Screw/[El3kigz
Grains/Hl

N A D D P N NDNDNDNDDNDNDNDN

«]5.



www.cx3rider.com

X Installati structions Z35iAE

Note : Pay attention to the thickness of the shim.

' EEERAEEE

[E]3-1&2 E3-3&4

P/M2x5

= -
04, ‘
09
P/M2x20/
39-A
it 04
01
05 P/M2x10)
L]

BL/@ 6x0 3x2.5

FR/M2x5

FR/M2x5

Assembled View

BL/0 7x0 3x3

Assembled View Assembled View

0= Q= i —

FR/M2x5 P/M2x5 P/M2x10 P/M2x20

Ol (o] | O EEO

BL/O 7x0 3x3 BL/0 6x0 3x2.5 fe-8.0mmes| 39-A f-10.0mmes|  40-E

I Assembled View

O OF= O OJ

FR/M2x5 R/M2x8 R/M2x10

Ref.No. Part No. Descreption
S F{HRD THETR
#05 CX100501 Main Frame/Z28

#07 CX100701 ESC Frame/ FEVEEIER

#53 CX105301 Frame Post/ZE28574F

#P/M2x5 #P/M2x5 Flat Head Screw/SFsLigss

#FR/M2x5 #FR/M2x5 Round Head Self-tapping Screw/BIX[EL1RZ2
#01 CX100101 Transmission/i58

#04 CX100401 Tail Frame/ZEZERH

Q
<

Ref.No. Part No. Descreption

EBs TR SHER
#05 CX100501 Main Frame/Z28

#46 CX104601 Brake Cable/ FZF [El:ERE

#63 CX106301 Brake Cable Post/RIZE$NZERL

#FR/M2x5 #FR/M2x5 Round Head Self-tapping Screw/ B [EskiRZ2
#67-Al CX106703 Servo Tray(thick)/ fetlERER (F)

#67-A CX106701 Servo Tray(thin)/ fEHlEER (&)

#R/M2x8 #R/M2x8 Round Head Screw/ [R:kig%2

#R/M2x10 #R/M2x10 Round Head Screw/ [ElskiR%2

#M2 #M2 Nut M2/£2£3M2

#97 CX109701 Servo/REtl

#09 CX100901 Shell Fixed Plate/ ZE5SEER (2 )
#39-A CX103901 Hexagonal Frame Shaft/ 7<ABF E2E4E
#40-E CX104005 Frame S haft/ZEZes7+

#BL/@6xD3x2.5 #BL/@6xD3x2.5  Bearing/4hi

#BL/@7xD3x3 #BL/@7xD3x3 Bearing/4hiE

#P/M2x10 #P/M2x10 Flat Head Screw/sLiR42

#P/M2x20 #P/M2x20 Flat Head Screw/S3ki242

o]
N.bmmm.bmwn—\l—iﬁq

I—lI—INI—lI—lI—II—lNI—IOONI—lI—II—‘ﬁ




X Installation Instructions Zi=i5A8 www.cx3rider.com
Caution : The space between the two gears should be the same thickness as
one piece of A4 paper. We can put one piece of A4 paper between the two
gears before assembly and take it away after finish.
=35 =3-6 TR AR Z AR A —KAMRRNERE | TR AR ERER ZEH—K
=0~ = ek

AU RS | S AARMIATC A,

Assembled View

R/M2.5x5

IM/M3x3 RIM2x10

Assembled View

Assembled View B/M2x5

0F 0= 0= O== 0= Q=

R/M2x4 R/M2x5 R/M2x10 R/M2x12 B/M2x5 R/M2.5x5
FR/M2x5 P/M2x5
IM/M3x3 BL(F)/0 6x0 3x2.5

Part No. Descrep tion
TR THER
CX109401 Motor/5ik 2030/18T 5200KV

CX100201 Transmission Cover / K==

CX101501 Spur Gear/DiAFERS

CX105101 Rider Side Pedal Plate/3& R BIHR MR
#68 CX106801 17T Gear/17TEhikth
#BL(F)/@6XD3X2.5 #BL(F)/@6XD3X2.5 Flanged Bearing/iZ=4h7&

Qo
-
<

Ref.No. Part No. Descre ption
Es TR THETR
#06 CX100601 Battery Fixed Plate/ E3iEIENR

#08 CX100801 Battery Fixed Hook/ HEjthEEH
#P/M2x5 #P/M2x5 Flat Head Screw/ FsLigz
#FR/M2x5 #FR/M2x5 Round Head Sel f-trapping Screw/ BIXEkigz

#B/M2x5 #B/M2x5 Socket Head Screw/#skigez
#R/M2x5 #R/M2x5 Round Head Screw/[E3Li8%2
#R/M2x10 #R/M2x10 Round Head Screw/[E3kiR%2
#R/M2x12 #R/M2x12 Round Head Screw/[EkiR%2
#R/M2.5x5 #R/M2.5x5 Round Head Screw/[EkiR%2
#JM/M3x3 #JM/M3x3 Grains/HlK

#R/M2x4 #R/M2x4 Round Head Screw/[E|ski#R%2

NI—'NI—‘NOII—‘I—‘I—‘NI—II—II—‘%




X Installation Instructions &35 www.cx3rider.com

=3-8

E3-7

BL/0 6x0 3x2.5

R/M3x20

FP/M2x5

Assembled View Assembled View

91 ‘ I
%
R/M3x20
B/M2x12
20/ 6.5x16x0 1 91/ 7x0 3x 1 BL/Q 6x0 3x2.5 R/M3x20 FP/M2x5 R/M2x5 B/M2x12 B/M2x20

EO |O
|s.0mm—| 30-A  1.5mm

SM/M2.5 40-A |«8.5mm-s| 40-C

Ref.No. Part No. Descrep tion
ES TR FHER
#03-R CX100301 Frame Side Plate/ZEZ8 4R

#03-R CX100302 Frame Side Plate/ZEZRUIHR

#39-A CX103901 Hexagonal Frame Shaft/7;N@BfELRSHE
#39-B CX103902 Frame Post(8.0mm)/ZEZ2574(8.0mm)
#39-C CX103903 Frame Post(13.5mm)/ZEZ8374%E(13.5mm)
#39-D CX103904 Frame Post(38mm)/ZEZ837+E(38mm)
#40-A CX104001 Frame Post(1.5mm)/ZEZ8374E(1.5mm)
#40-C CX104003 Frame Post(8.5mm)/ZEZ8374E(8.5mm)
#40-D CX104004 Frame Post(11.5mm)/ZEZ8374(11.5mm)
#64 CX106401 Body Shell Post/Z 7 EEEE

#74 CX107401 Side Slider Arm Post/BA{fiFT EEEE

#76 CX107601 Side Frame Plate Post/ZEZE Utk ERIFE
#B/M2x12 #B/M2x12 Socket Head Screw/#fskigzs

#B/M2x20 #B/M2x20 Socket Head Screw/#Rkigez

Ref.No. Part No. Descre ption
ES TR FHBR
#20/D6.5x16xD1 CX102001 Buffer Spring/4E i3

#38 CX103801 Steering Pivot/4mE

#66 CX106601 Suffer/%Z P EgEE
#91/@7xD3x1 CX109101 Spacer/#k

#BL/@6xD3x2.5 #BL/@6xD3x2.5 Bearing/4fi&

#R/M3x20 #R/M3x20 Round Head Screw/[E3ki2%2

#JM/M3x3 #JM/M3x3 Gains/Hl%

N N NN D P W R PN RN R




SM2.5

P/M2x5

Ref.No.
EBsS
#P/M2x5
#R/M2x5
#R/M3x20
#SM2.5

Part No.
SRS
#P/M2x5
#R/M2x5
#R/M3x20
#SM2.5

nstructions ZZ&i5E

B/M2x20

Descreption

THER

Flat Head Screw/JzsLigizs
Round Head Screw/[E3kig%
Round Head Screw/[E|3kiR42
Non-slip Nut/phig4463

R/M3x20

www.cx3rider.com

Assembled View

#R/M2x8
#M2

Part No.
THRD
CX107101
CX108001
#R/M2x8
#M2

Descreption

FHEWR

Exhaust Pipe Fixed Mount/ HES & EERE
Exhaust Pipe/HFS&

Round Head Screw/[El3ki84%

Nut M2/228M2




X Installation Instructions Z¥%i5AH www.cx3rider.com

9 Note : The user could adjust the effect of the rear suspension according to different
racing ground by installing shock body spacer.

A _
EAa-1 127 . PR SRR A R,

E4-2

B/M1.6x4

BL/Q 6x0 3x2.5

B/M2x12 Assembled View

Assembled View

BL/@ 6x0 3x2.5

oi== Ol 10 i

B/M2x12 BL/0 6x0 3x2.5 10/0 6x0 3 B/M1.6x4

IM/M3x3

Part No. Descreption
RS THETR
#10 €X101001 Rubber O-ring/ORUZEE
#17 CX101701 Rear Swing Arm/51£8
#40-B CX104002 Shock Absorber Post//EiREREEE
#44 CX104401 Shock Absorber Post/fgifR=
#82 CX108201 Rear Fender//S42 1R

Ref.No. Part No. Descreption

ES THRS THEMR

#42-A CX104201 Steering Shaft/#EiH
#JM/M3x3 #JM/M3x3 Grains/#Hl%

#BL/D6xD3x2.5 #BL/@6xD3x2.5 Bearing /A&
#B/M1.6x4 #B/M1.6x4 Socket Head Screw/#Rskigsz
#B/M2x12 #B/M2x12 Socket Head Screw/#f3Lig4s




X Installation Instructions ZZ3%iji A8

e 26

[Z4-3

Ref.No.

Es

#12

#14

#16

#27

#42-D
#R/M2x5
#JM/M3x3

Part No.
TR
CX101201
CX101401
CX101601

CX102701
CX104204

#R/M2x5
#JM/M3x3

o= EC

IM/M3x3 27

Descre ption
THER
12T Chain Pinion/12 TR 4ALS

38T Spur Gear/38TikAE R HELT
Chain/##£&

E Clip/EdT]
Swing Arm Shaft/if&4H

Round Head Screw/[E|sLig%%
Grains/#l%

O
R/M2x5
Qty
e
1
1
1
2
1
2
2

www.cx3rider.com

Note : Chain Installation ( Push the rear wheel forward and then assemble
the drive chain. Insert 42-B shaft and screw tightly by screw nut.)

E4-4 B BRNREDEEBANERERNE | BRGNS  F42-BiliE LB BYTR. )

i \\ HMLGXIO

| O = c, @ =
Assembled View 11/0 7x0 5x0.2

25/M3 B/M1.6x10
Ref.No Part No. Descreption Qty
Es TR THER HE
#11/@7xD5x0.2 CX101101 Washer/F&E 1
#25/M3 CX102501 Non-slip Nut/F5ig2£8M3 2
#42-B CX104202 Rear Wheel Inner Shaft/[5% A4 1
#B/M1.6x10 #B/M1.6x10 Socket Head Screw/#R k124 2

e 27



www.cx3rider.com

X Installation Instructions &35 88

B/M1.6x6

26/0) 2.5x1.5xM2x4 34/0 6x0 2x0.5 R/MI1.7x5 B/M1.6x6

Part No. Descreption
TR THETR
CX109501 Battery/Fgith
CX109601 ESC/EBiA

Ref.No. Part No. Descreption
ES RS THEIR
#21 CX102101 Cable Post/{RZ£E(L

#26/D2.5x1.5xM2x4 CX102601 Round Shoulder Screw/ ELR{1RZ2
#34/06x02x0.5 CX103401 Spacer/#H

#62-A CX106201 Steering Rod Gas ket/ssEHEFT A FE
#62-B CX106202 Steering Arm/#5[EIHERT

#70 CX107001 Steering Slide/#[EHEATEL S

#72 CX107201 Steering Arm/#8 AR

#77 CX107701 Steering Spring/EMENIITHE

#87 CX108701 Steering Handspike Spring/#m#EATissEs
#B/M1.6x6 #B/M1.6x6 Socket Head Screw/#RkiR%z
#R/M1.7x5 #R/M1.7x5 Round Head Screw/[E3ki8%
#R/M2x5 #R/M2x5 Round Head Screw/[E|sLi#R%4
#JM/M2x3 #JM/M2x3 Grains/H1%

Q
<

fein

NHNHHNNHHHHHN%




X Installation Instructions Z%i 8

E4-8

IM/M3x3

65/ JM/M3x3

o=

IM/M3x3
Ref.No. Part No. Descre ption Qty

= TG THETR #H 8

#65 CX106501 Slider Ro ller Pos t/F5 TR E BN 2
#73 CX107301 Side Slider Arm/B5{fitF 2
#85 CX108501 Hand le Arm/{B3F+F 1
#86 CX108601 Slider Roller/ixse 2
#JM/M3x3 #JM/M3x3 grains/Hl# 5

.30-

www.cx3rider.com

[£14-9

24/0) 1.5x0 0.3x115 (/)
23/0) 1.5x@ 0.3x120 (£7)
22/ 1.5x0 0.3x150 (Ji7)

18/0) 04x200 ( 75/ 47)
19/0 04x230 (Ji7)

88

43/0 1.0x0 0.5x2.5

Ref.No.

EsS

#18/@ 04x200

#19/@ 04x230

#24/@ 1.5x@ 0.3x115
#23/0 1.5x@ 0.3x120
#22/@ 1.5x @ 0.3x150
#43/0 1.0x @ 0.5x2.5
#88

88/ 1.5x0) 0.2x7.0

Part No.
TR
CX101801

CX101901
CX102401
CX102302
CX102201
CX104301
CX108801

Descrep tion
THER
Front Brake Steel Cable/Ri%tRIZE N2

Rear Back Cable/[Et3 &R

Front Left Brake Spring Tube/BiERI F#EEE
Front Right Brake Spring/Bia3EiaEeE
Back Brake Spring//GR|ZE &

Brake Cable Post/FZF iR EEE

Brake Caliper Spring/F|Z #2358

W W R R R RN

.31



www.cx3rider.com

X Installation Instructions &£ I8

E4-10 E4-11

Left
oAt

FR/M2x5

Back g
Right
AR L

AR #

JM/M2x3
1
o Q& | © ([or
IM/M2x3 Assembled View FR/M2x5 34/0 6x0 2x0.5 69

Ref.No. Part No. Descrep tion

Es RIS FHFIR

#34/06xD2x0.5 CX103401 Spacer/#f

#52 CX105201 Rider/%+

#67-B CX106702 Body Shell Post/ZE5%iE

#69 CX106901 R-Clip/ZEZ5RiN

#79-L CX107901 Hand le/iBF

#79-R CX107902 Hand le/{B8F

#90 CX109001 Body Upper Shell/ZE% ( L)

Part No. Descre ption

SRS THERR
CX102101 Cable Post /4R£5E (L

CX104901 Brake Cable Post/RZE$RLLHIFF
#92 €X109201 Flexible Pipe/Ry[RIRE
#93 CX109301 Heat Tube/#4aE
#100 CX110001 Sero Arm/REHIRIEE
#JM/M2x3 #)M/M2x3 Grains/#lK

i
fen

#FR/M2x5 #FR/M2x5 Round Head Self-tapping Screw/ BIZ[EkiR%
#50 €X105001 Rider Post//MFEIER:

N = S S =




X Installation Instructions Z&&i% I8

El4-12

Ref.No
Es

#69

#83
#84-A
#84-B
#89
#R/M2x5
#R/M3x6

«34.

Assembled View

Part No.
TR
CX106901

CX108301
CX108401
CX108402
CX108901
#R/M2x5
#R/M3x6

Descreption

THER

R-Clip/ZEFR

Side Bike Stand Plate/EEZEMIAR
Bike Stand Plate Post/ BB
Bike Stand Plate Post/ BB
Body Lower Shell/Z% ()
Round Head Screw/[E|sLig42
Round Head Screw/[Elskig4z

www.cx3rider.com

A Caution : Before you power on the motorcycle,please
make sure the motorcycle stand of the motorcycle is
not on metal or conductive surface, unless it may cause
short circuit and the ESC may get burnt.

TR ERREEB A FHARERESENESBRHE
SSBMRINEEL , DIREIRRIAEE,

¢35



Battery in motorcycle or transmitter is no power.
Motor may be broken.

the motorcycle
does not move ESC does not work.

The setting of transmitter or ESC may be wrong.

Transmitter or antenna may be broken.
The model is The motorcycle may be out of range from

out of control transmitter.

Power of the transmitter is weak or dead.

Battery may be damaged
Short run time Charger may be damaged.
Battery is not with full power.

Suspension may not run freely.
The steering may be damaged.
Chain may be too loose or too tight.

Poor performance
of the motorcycle

e« 36

m7 Trouble Shooting >> 7 a2 L RS SH>

ERERESNN

EREAZES

EFEE R EE

EEFEEERER

EEFEZE Bt EE I B IRIA
SiXRA ;

FEIEAARTIE ;
BIEEEE IR BiEIR.
EESRE R EIRIA
ERERHEREEEE ;
IBIEEEIRHEEEIPEERE.
FEth Al BEFRIA ;

FEER SR O REIRIA ;
Rt R 7T

BEEE MINEEF TR ;
REALIRIA ;

ES L2 SUELN:IBUE

e« 36



